

Kentucky Medicaid Pharmacy Program

Single PDL Maximum Quantity List

Effective January 1, 2021

Maintenance Drugs

Allow up to a **92-day supply** and **100 units**. Refer to the current PDL at the Kentucky Medicaid pharmacy website: <https://kentucky.magellanmedicaid.com>.

Please note that brand and generic names are provided for convenience and are NOT a guarantee of the availability of a particular product.

Abbreviations: APAP = acetaminophen; ASA = aspirin

I. CARDIOVASCULAR

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Angiotensin Modulator + CCB Combinations	Byvalson	nebivolol/valsartan	1 per day
	Prestalia	perindopril/amlodipine	1 per day
Pulmonary Arterial Hypertension (PAH) Agents	Uptravi—200 mcg	selexipag	5 per day (3,200 mcg per day)
	Uptravi—all other strengths		2 per day (3,200 mcg per day)
	Uptravi titration Pack		1 per year
	Adcirca	tadalafil	2 per day
Lipotropics: Other	Nexletol	bempedoic acid	1 per day
	Nexlizet	bempedoic acid/ezetimibe	1 per day
Lipotropics: Statins	Altoprev	lovastatin ER	1 per day
	Caduet	amlodipine/atorvastatin	1 per day
	Crestor	rosuvastatin	1 per day
	Lescol XL	fluvastatin ER	1 per day
	Lipitor	atorvastatin	1 per day
	Livalo	pitavastatin	1 per day
	Pravachol	pravastatin	1 per day
	Vytorin	ezetimibe/simvastatin	1 per day
	Zocor	simvastatin	1 per day
	N/A	fluvastatin	1 per day

I. CARDIOVASCULAR

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	N/A	lovastatin	1 per day
Platelet Aggregation Inhibitors	Durlaza ER	aspirin ER	1 per day

II. GASTROINTESTINAL

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Anti-Emetics: Other	Diclegis	pyridoxine/doxylamine	4 per day
Oral Anti-Emetics: 5-HT3 Antagonists	Aloxi injection	palonosetron	1 mg per month
	Sancuso	granisetron transdermal system	4 per month
Oral Anti-Emetics: NK-1 Antagonists	Akynzeo	netupitant/palonosetron	4 per month
	Emend	aprepitant	12 per month
Oral Anti-Emetics: Δ -9-THC Derivatives	Cesamet	nabilone	6 per day
	Marinol	dronabinol	2 per day
Proton Pump Inhibitors	Aciphex	rabeprazole	1 per day
	Dexilant	dexlansoprazole	1 per day
	Nexium capsules	esomeprazole magnesium	1 per day
	Nexium suspension		1 per day
	Nexium OTC	esomeprazole strontium	1 per day
	Prevacid	lansoprazole	1 per day
	Prilosec	omeprazole	1 per day
	Prilosec for suspension		1 per day
	Protonix	pantoprazole	1 per day
	Zegerid	omeprazole/sodium bicarbonate	1 per day
<i>H. pylori</i> Treatment	Omeclamox-Pak	omeprazole/clarithromycin/amoxicillin	8 per day
	Prevpac	lansoprazole/amoxicillin/clarithromycin	8 per day
	Pylera	bismuth subcitrate/metronidazole/tetracycline	12 per day
Bile Salts	Ocaliva	obeticholic acid	1 per day
Antidiarrheals	Mytesi	crofelemer	2 per day

II. GASTROINTESTINAL

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
GI Motility Agents	Amitiza	lubiprostone	2 per day
	Linzees	linaclotide	1 per day
	Lotronex	aloestron	2 per day
	Motegrity	prucalopride	1 per day
	Movantik	naloxegol	1 per day
	Relistor	methylnaltrexone	3 per day
	Symproic	naldemedine	1 per day
	Trulance	plecanatide	1 per day
	Viberzi	eluxadoline	2 per day

III. RESPIRATORY

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Antibiotics, Inhaled	Arikayce	amikacin liposomal	1 vial per day
	Bethkis	tobramycin	224 mL per 56 days
	Cayston	aztreonam	84 mL per 56 days
	Kitabis Pak	tobramycin inhalation solution	280 mL per 56 days
	TOBI		280 mL per 56 days
	TOBI Podhaler		224 capsules per 56 days
Short-Acting Beta ₂ Adrenergic Agonists	ProAir Digihaler	albuterol sulfate	2 inhalers per month
	ProAir HFA		2 inhalers per month
	ProAir Respiclick		2 inhalers per month
	Proventil HFA		2 inhalers per month
	Ventolin HFA		2 inhalers per month
	Xopenex HFA	levalbuterol	1 per day
	Xopenex inhalation solution 0.63 mg/3 mL, 1.25 mg/3 mL, 0.31 mg/3 mL		9 per day
	Xopenex inhalation solution 1.25 mg/ 0.5 mL		3 per day
	N/A	albuterol oral syrup, tablets	40 per day, 4 per day

III. RESPIRATORY

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	N/A	albuterol inhalation solution 5 mg/mL	4 per day
	N/A	albuterol inhalation solution 2.5 mg/3 mL, 0.63 mg/mL, 1.25 mg/3 mL	12 per day
	N/A	albuterol ER tablets	2 per day
	N/A	metaproterenol oral syrup, tablets	40 per day, 4 per day
	N/A	terbutaline tablet	3 per day
Long-Acting Beta ₂ Adrenergic Agonists	Arcapta Neohaler	indacaterol	1 per day
	Brovana	arformoterol tartrate	4 per day
	Perforomist	formoterol fumarate	2 per day
	Serevent Diskus	salmeterol	2 per day
	Striverdi Respimat	olodaterol inhaled	1 inhaler per month
Beta Agonists: Combination Products	Advair Diskus	fluticasone propionate/salmeterol	2 per day
	Advair HFA		1 inhaler per month
	AirDuo Respiclick		1 inhaler per month
	Breo Ellipta	fluticasone furoate/salmeterol	1 inhalation per day (qty 60 per month)
	Dulera	mometasone/formoterol	1 inhaler per month
	Symbicort (10.2 g)	budesonide/formoterol	1 inhaler per month
	Symbicort (6 g, 6.9 g)		2 inhalers per month
COPD Agents	Anoro Ellipta	umeclidinium bromide/vilanterol	1 inhalation per day (qty 60 per month)
	Atrovent HFA	ipratropium bromide	2 inhalers per month
	Bevespi Aerosphere	glycopyrrolate/ formoterol fumarate	1 per 30 days
	Breztri Aerosphere	budesonide/glycopyrrolate/ formoterol fumarate	1 inhaler per month
	Combivent Respimat	ipratropium bromide/ albuterol	1 inhaler per month
	Daliresp	roflumilast	1 per day
	DuoNeb	albuterol-ipratropium inhalation solution	180 vials per month
	Incruse Ellipta	umeclidinium	1 per day
	Lonhala	glycopyrrolate	2 per day
	Spiriva Handihaler	tiotropium bromide	1 per day

III. RESPIRATORY

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Spiriva Respimat		1 inhaler per month
	Stiolto Respimat	tiotropium bromide/ olodaterol	1 inhalation per day
	Trelegy Ellipta	fluticasone furoate/ umeclidinium/ vilanterol inhalation powder	1 inhaler per month
	Tudorza Pressair	acclidinium bromide	1 inhaler per month
	Yupelri	revefenacin	1 vial per day
	N/A	ipratropium inhalation solution	120 vials per month
Inhaled Corticosteroids	Aerospan	flunisolide	1 inhaler per month
	Alvesco	ciclesonide	2 inhalers per month
	Arnuity Ellipta	fluticasone furoate	1 per day
	Asmanex HFA	mometasone furoate	1 inhaler per month
	Asmanex Twisthaler		1 inhaler per month
	Flovent Diskus	fluticasone propionate	8 per day
	Flovent HFA		2 inhalers per month
	Pulmicort Flexhaler	budesonide inhalation	2 inhalers per month
	Pulmicort Respules		4 per day
Intranasal Corticosteroids	Beconase AQ	beclomethasone	2 per month
	Children's Qnasl		1 per month
	Dymista	azelastine/ fluticasone	1 per month
	Flonase	fluticasone propionate	1 per month
	Nasonex	mometasone	2 per month
	Omnaris	ciclesonide	1 per month
	Qnasl	beclomethasone	1 per month
	Veramyst	fluticasone furoate	1 per month
	Zetonna	ciclesonide	1 per month
Leukotriene Modifiers	Accolate	zafirlukast	2 per day
	Singulair	montelukast	1 per day
	Singulair Granules		1 per day
	Zyflo	zileuton	4 per day
	Zyflo CR	zileuton ER	4 per day
Self-Injectable Epinephrine	EpiPen, Symjepi	epinephrine 0.3 mg	2 per fill
	EpiPen Jr.	epinephrine 0.15 mg	2 per fill

IV. CENTRAL NERVOUS SYSTEM

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Antidepressants: Other	Spravato	esketamine	1 kit per week (after initiation)
Antidepressants: SSRIs	Prozac weekly	fluoxetine 90 mg	4 per month
Anticonvulsants: First Generation	DiaStat	diazepam rectal gel	3 kits per month
	Klonopin	clonazepam	3 per day
	Nayzilam	midazolam	10 units per 30 days
	Onfi, Sympazan	clobazam	2 per day
	Onfi Suspension		16 mL per day
	Valtoco	diazepam nasal	10 units per 30 days
Anticonvulsants: Second Generation	Banzel	rufinamide	8 per day
	Banzel Suspension		80 mL per day
	Briviact	brivaracetam	2 per day (200 mg per day)
	Briviact Solution	brivaracetam	20 mL per day (200 mg per day)
	Diacomit 250 mg	stiripentol	12 per day
	Diacomit 500 mg		6 per day
	Fycompa	perampanel	1 per day
	Gabitril	tiagabine	4 per day
	Keppra 250 mg, 500 mg, 1000 mg	levetiracetam	2 per day
	Keppra 750 mg		4 per day
	Keppra XR 500 mg	levetiracetam XR	5 per day
	Keppra XR 750 mg		4 per day
	Lamictal XR	lamotrigine XR	1 per day
	Qudexy XR 25 mg, 50 mg, 100 mg, 150 mg	topiramate XR	1 per day
	Qudexy XR 200 mg		2 per day
	Spritam 250 mg, 500 mg, 1000 mg	levetiracetam ODT	2 per day
	Spritam 750 mg		4 per day
	Topamax	topiramate	2 per day
	Trokendi XR 25 mg, 50 mg, 100 mg, 150 mg	topiramate XR	1 per day
	Trokendi XR 200 mg		2 per day

IV. CENTRAL NERVOUS SYSTEM

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Vimpat 50 mg, 100 mg, 150 mg, 200 mg	lacosamide	2 per day
	Vimpat Solution		40 mL per day
	Xcopri 50 mg, 100 mg tablets; titration blister packs	cenobamate	1 per day
	Xcopri 150 mg, 200 mg tablets; 250 and 350 mg maintenance blister packs		2 per day
	Zonegran 25 mg, 50 mg	zonisamide	2 per day
	Zonegran 100 mg		6 per day
Anticonvulsants: Carbamazepine Derivatives	Aptiom 200 mg, 400 mg	eslicarbazepine	1 per day
	Aptiom 600 mg, 800 mg		2 per day
	Oxtellar XR 150 mg, 300 mg	oxcarbazepine ER	3 per day
	Oxtellar XR 600 mg		4 per day
	Trileptal 150 mg, 300 mg	oxcarbazepine	3 per day
	Trileptal 600 mg		4 per day
Second-Generation Antipsychotics	Abilify 5 mg, 10 mg, 15 mg, 20 mg, 30 mg	aripiprazole	1 per day (30 mg per day)
	Abilify 1mg/mL		30 mL per day (30 mg per day)
	Abilify Discmelt 2 mg, 10 mg, 15 mg		2 per day (30 mg per day)
	Abilify 9.75 mg/1.3 mL vial		1.3 mL per day
	Caplyta	lumateperone	1 per day
	Clozaril 100 mg	clozapine	9 per day (900 mg per day)
	Clozaril 200 mg		4 per day (900 mg per day)
	Clozaril 25 mg, 50 mg		6 per day (900 mg per day)
	Fanapt	iloperidone	2 per day (24 mg per day)
	FazaClo 100 mg	clozapine ODT	9 per day (900 mg per day)

IV. CENTRAL NERVOUS SYSTEM

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	FazaClo 200 mg		4 per day (900 mg per day)
	FazaClo 25 mg, 50 mg, 150 mg		6 per day (900 mg per day)
	Geodon	ziprasidone	2 per day (160 mg per day)
	Invega 3 mg, 9 mg, 1.5 mg	paliperidone	1 per day (12 mg per day)
	Invega 6 mg		2 per day (12 mg per day)
	Latuda 40 mg, 20 mg, 120 mg, 60 mg	lurasidone	1 per day (160 mg per day)
	Latuda 80 mg		2 per day (160 mg per day)
	Nuplazid	pimavanserin	1 per day
	Rexulti	brexpiprazole	1 per day (4 mg per day)
	Risperdal	risperidone	2 per day (8 mg per day)
	Risperdal 1 mg/mL	risperidone 1 mg/mL	8 mL per day (8 mg per day)
	Saphris	asenapine	2 per day (20 mg per day)
	Secuado transdermal	asenapine	1 patch per day
	Seroquel 25 mg, 100 mg, 200 mg, 50 mg	quetiapine	3 per day (800 mg per day)
	Seroquel 300 mg, 400 mg		2 per day (800 mg per day)
	Seroquel XR 200 mg, 150 mg	quetiapine ER	1 per day (800 mg per day)
	Seroquel XR 300 mg, 400 mg, 50 mg, sample kit		2 per day (800 mg per day)
	Symbyax	olanzapine/fluoxetine	1 per day
	Versacloz	clozapine suspension	18 mL per day (900 mg per day)
	Vraylar	cariprazine	1 per day
	Zyprexa / Zyprexa Zydis	olanzapine	1 per day (20 mg per day)
	Abilify Maintena	aripiprazole	1 per month

IV. CENTRAL NERVOUS SYSTEM

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Antipsychotics: Injectable	Aristada ER 441 mg, 662 mg, 882 mg	aripiprazole ER	1 injection per month
	Aristada ER 1064 mg		1 injection every 2 months
	Geodon 20 mg vial	ziprasidone	2 per prescription
	Haldol	haloperidol lactate 5 mg/mL	6 per month
	Haldol Decanoate 100 mg/mL	haloperidol decanoate	2 per month
	Haldol Decanoate 50 mg/mL		1 per month
	Invega Sustenna	paliperidone ER (monthly)	1 injection per month
	Invega Trinza	paliperidone ER (quarterly)	1 injection every 3 months
	Risperdal Consta	risperidone	2 per month
	Zyprexa Relprevv 300 mg, 210 mg	olanzapine	2 per month
	Zyprexa Relprevv 405 mg		1 per month
	Zyprexa vials		3 per prescription
	N/A	fluphenazine decanoate	5 mL per month
Stimulants and Related Agents	Adderall	mixed amphetamine salts	2 per day (60 mg per day)
	Adderall XR	mixed amphetamine salts ER	1 per day (60 mg per day)
	Adhansia XR	methylphenidate	1 per day (100 mg per day)
	Adzenys XR-ODT	amphetamine ER	1 per day
	Aptensio XR	methylphenidate ER	1 per day (100 mg per day)
	Concerta 18 mg, 27 mg, 36 mg; Relexxii 72 mg	methylphenidate ER OROS	1 per day (108 mg per day)
	Concerta 54 mg		2 per day (108 mg per day)
	Daytrana	methylphenidate	1 per day (30 mg per day)
	Desoxyn	methamphetamine	5 per day (25 mg per day)
	Dexedrine	dextroamphetamine ER	4 per day (60 mg per day)

IV. CENTRAL NERVOUS SYSTEM

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Dyanavel XR	amphetamine ER	8 mL per day (20 mg)
	Evekeo tablets	amphetamine	6 per day (60 mg per day)
	Evekeo ODT		2 per day (60 mg per day)
	Focalin	dexmethylphenidate	3 per day (50 mg per day)
	Focalin XR	dexmethylphenidate ER	1 per day (50 mg per day)
	Intuniv	guanfacine ER	1 per day (4 mg per day)
	Jornay PM	methylphenidate DR/ER	1 per day (100 mg per day)
	Kapvay	clonidine ER	4 per day (0.4 mg per day)
	Metadate CD	methylphenidate ER/CD	1 per day (100 mg per day)
	Metadate ER	methylphenidate ER 20 mg, 10 mg	1 per day (100 mg per day)
	Methylin chewable tablet	methylphenidate	3 per day (100 mg per day)
	Methylin solution		50 mL per day (100 mg per day)
	ProCentra	dextroamphetamine	60 mL per day (60 mg per day)
	QuilliChew ER	methylphenidate ER	1 per day
	Quillivant XR		20 mL per day (100 mg per day)
	Ritalin	methylphenidate	3 per day (100 mg per day)
	Ritalin LA	methylphenidate ER/LA	1 per day (100 mg per day)
	Strattera	atomoxetine	1 per day (100 mg per day)
	Vyvanse	lisdexamfetamine	1 per day (70 mg per day)
	Zenzedi 2.5, 5, 7.5, 10, 15 mg	dextroamphetamine	4 per day (60 mg per day)
	Zenzedi 20, 30 mg		2 per day (60 mg per day)
	N/A	dextroamphetamine 5 mg/5 mL solution	60 mL per day (60 mg per day)

IV. CENTRAL NERVOUS SYSTEM

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Anti-Migraine: 5-HT ₁ Receptor Agonists	Amerge	naratriptan	9 per month
	Axert	almotriptan	6 per month
	Frova	frovatriptan	9 per month
	Imitrex Nasal Spray 5 mg and 20 mg	sumatriptan	6 units per month
	Imitrex pens/cartridges		8 units per month
	Imitrex tablets 25 mg, 50 mg, and 100 mg		9 per month
	Imitrex vials		4 mL per month
	Maxalt	rizatriptan	12 per month
	Maxalt-MLT	rizatriptan ODT	12 per month
	Onzetra XSail	sumatriptan nasal powder	2 kits per 30 days
	Relpax	eletriptan	12 per month
	Reyvow	lasmiditan	8 per 30 days
	Treximet	sumatriptan/naproxen	9 per month
	Zembrace SymTouch	sumatriptan injection	8 units per month
	Zomig	zolmitriptan	6 per month
	Zomig-ZMT	zolmitriptan ODT	6 per month
Anti-Migraine: CGRP Inhibitors	Aimovig	erenumab-aooe	1 package per month
	Ajovy	fremanezumab-vfrm	1 syringe per 30 days
	Emgality	galcanezumab-gnlm	1 pen/syringe per 30 days; 2 pens/syringes for loading dose
	Nurtec ODT	rimegepant	8 per 30 days
	Ubrelvy	ubrogepant	10 per 30 days
Movement Disorders	Austedo	deutetrabenazine	4 per day
	Ingrezza	valbenazine	1 per day
Narcolepsy Agents	Nuvigil	armodafinil	1 per day
	Provigil	modafinil	2 per day
	Sunosi	solriamfetol	1 per day
	Wakix	pitolisant	2 per day
	Xyrem	sodium oxybate	18 mL per day
	Xywav	calcium, magnesium, potassium, and sodium oxybates	18 mL per day

IV. CENTRAL NERVOUS SYSTEM

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Neuropathic Pain	Lidoderm	lidocaine 5% patch	3 per day
	Lyrica 25 mg, 50 mg, 75 mg, 100 mg, 150 mg, 200 mg	pregabalin	3 per day
	Lyrica 225 mg, 300 mg		2 per day
	Lyrica CR	pregabalin ER	1 per day
	Neurontin 100 mg, 300 mg, 600 mg	gabapentin	6 per day
	Neurontin 400 mg, 800 mg		4 per day
	Neurontin Solution		72 mL per day
Parkinson's Disease	Kynmobi	apomorphine	5 per day
	Nourianz	istradefylline	1 per day
	Xadago	safinamide	1 per day
Sedative Hypnotic Agents	Ambien 10 mg	zolpidem	1 per day
	Ambien 5 mg		2 per day
	Ambien CR 12.5 mg	zolpidem CR	1 per day
	Ambien CR 6.25 mg		2 per day
	Belsomra	suvorexant	1 per day
	Dayvigo	lemborexant	1 per day
	Doral	quazepam	1 per day
	Edluar	zolpidem tartrate sublingual	1 per day
	Halcion 0.125 mg	triazolam	1 per day
	Halcion 0.25 mg		2 per day
	Hetlioz	tasimelteon	1 per day
	Intermezzo	zolpidem tartrate sublingual	1 per day
	Lunesta	eszopiclone	1 per day
	Restoril	temazepam	1 per day
	Rozerem	ramelteon	1 per day
	Sonata	zaleplon	2 per day
	Zolpimist	zolpidem tartrate	7.7 mL per month
	N/A	estazolam	1 per day
	N/A	flurazepam	1 per day

IV. CENTRAL NERVOUS SYSTEM

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Skeletal Muscle Relaxants	Amrix	cyclobenzaprine ER	(30 mg per day for up to 3 weeks)
	Dantrium	dantrolene	(400 mg per day)
	Fexmid	cyclobenzaprine	(30mg per day for up to 3 weeks)
	Flexeril 5 mg Flexeril 10 mg		6 per day (30 mg) 3 per day (30 mg)
	Lorzone	chlorzoxazone	(2000 mg per day)
	Robaxin	methocarbamol	(4500 mg per day)
	Skelaxin	metaxalone	(3200 mg per day)
	Soma	carisoprodol	(1050 mg per day)
	Zanaflex	tizanidine	(36 mg per day)
	N/A	baclofen	(80 mg per day)
	N/A	orphenadrine	(200 mg per day)
Tobacco Cessation	Chantix	varenicline tartrate	2 per day
	Chantix Starter Pack		1 pack per month
	Commit	nicotine	24 per day
	Nicoderm		1 per day
	Nicoderm CQ		1 per day
	Nicorelief		24 per day
	Nicorette		24 per day
	Nicotrol Inhaler		16 cartridges per day
	Nicotrol NS		10mL per day
	Nicotrol Patch		1 per day
	Zyban	bupropion SR	2 per day

V. ANALGESICS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Narcotics: Short-Acting NOTE: 200 Morphine Milligram Equivalents (MME) per day across all opioids.	Ascomp w/ codeine	codeine-containing products (APAP/codeine, codeine sulfate):	240 mL per day (160 mL if APAP)
	Capital w/ codeine	12 mg per 5 mL liquids	
	Fiorinal w/ codeine	15 mg and 30 mg	20 per day (12 if APAP)
	Tylenol w/ codeine	60 mg	10 per day
		butalbital/codeine	30 per 30 days
	Panlor	APAP/cafeine/ dihydrocodeine;	12 per day
	Synalgos-DC	ASA/cafeine/ dihydrocodeine	
	Ibudone Reprexain, Xylon, Norco	hydrocodone-containing (hydrocodone/APAP, hydrocodone/ibuprofen):	
	Lorcet, Lorcet Plus, Lorcet HD, Lorcet Elixir	7.5 mg per 15 mL solution	180 mL per day
	Verdrocet	10 mg per 15 mL solution	120 mL per day
	Vicodin	2.5 mg, 5mg, and 7.5 mg tablets	12 per day
	Xodol	10 mg tablets	8 per day
	Zamicet		
	Dilaudid	hydromorphone: 1 mg per mL solution 3 mg suppository 2 mg tablet 4 mg tablet	20 mL per day 6 per day 10 per day 5 per day
	N/A	levorphanol 2mg tablets	4 per day
		levorphanol 3 mg tablets	3 per day
	Demerol	meperidine: 50 mg per 5 mL solution 50 mg tablet 100 mg tablet	90 mL per day 18 per day 9 per day
	MS IR	morphine sulfate: 10 mg per 5 mL solution	45 mL per day

V. ANALGESICS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
		20 mg per 5 mL solution 5 mg and 10 mg suppositories 20 mg suppositories 15 mg IR tablets	22.5 mL per day 8 per day 4 per day 6 per day
	Oxaydo Roxicodone Endocet Percocet Primlev	oxycodone-containing products (oxycodone, oxycodone/APAP, oxycodone/ASA, oxycodone/ibuprofen): 5 mg per 5 mL solution 2.5 mg and 5 mg 7.5 mg 10 mg 15 mg	60 mL per day 12 per day 8 per day 6 per day 4 per day
	Opana	Oxymorphone tablets: 5 mg 10 mg	6 per day 3 per day
	N/A	pentazocine/naloxone	4 per day
	Nucynta 50 mg	tapentadol	4 per day
	Ultram 50 mg/Ultracet	tramadol; tramadol/APAP	8 per day
	tramadol 100 mg tablet	tramadol	4 per day
Narcotics: Long-Acting	Arymo ER	morphine sulfate ADF	3 per day
	Avinza	morphine sulfate ER	1 per day
	Belbuca	buprenorphine buccal	2 per day
	Butrans	buprenorphine patch	4 per 28 days
	ConZip	tramadol ER	1 per day
	Duragesic	fentanyl transdermal	10 patches per 30 days
	Embeda	morphine sulfate/ naltrexone	2 per day
	Exalgo	hydromorphone ER	1 per day
	Hysingla ER	hydrocodone ER	1 per day
	Kadian	morphine sulfate SA	2 per day
	Morphabond ER	morphine sulfate ADF	2 per day
	MS Contin	morphine sulfate ER	3 per day
	Nucynta ER	tapentadol ER	2 per day
	OxyContin	oxycodone ER/SR	2 per day

V. ANALGESICS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Ultram ER	tramadol ER	1 per day
	Xtampza ER	oxycodone ER	2 per day
	Zohydro ER	hydrocodone ER	2 per day
	N/A	oxymorphone ER	2 per day
Narcotics: Fentanyl Buccal Products	Abstral	fentanyl	1 per day
	Actiq		
	Fentora		
	Lazanda		7 per month
Opiate Dependence Treatments	Bunavail	buprenorphine/ naloxone	2 per day
	Sublocade	buprenorphine ER	1 syringe per 28 days
	Suboxone 2 mg-0.5 mg, 8 mg-2 mg film	buprenorphine/ naloxone	3 per day
	Suboxone 4 mg-1 mg, 12 mg-3 mg film		2 per day
	Zubsolv		3 per day
	N/A	buprenorphine SL tablet	3 per day
	N/A	buprenorphine/ naloxone SL tablet	3 per day
	Lucemyra	lofexidine	48 tablets per fill 96 tabs per course 1 course per year
Non-Steroidal Anti- Inflammatory Drugs	Celebrex	celecoxib	2 per day
	Vimovo	naproxen/esomeprazole magnesium	2 per day
	Vivlodex	meloxicam	1 per day
	N/A	ketorolac tromethamine	20 per 30 days

VI. ANTI-INFECTIVES

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Antibiotics: GI	Difcid	fidaxomicin	2 per day
	Solosec	secnidazole	1 per fill
	Xifaxan 200 mg	rifaximin	9 per 30 days
	Xifaxan 550 mg		3 per day

VI. ANTI-INFECTIVES

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Antibiotics: Oxazolidinones	Sivextro	tedizolid	1 per day
	Zyvox 100 mg/5 mL	linezolid	60 mL per day per 28 days
	Zyvox 600 mg		2 per day
Antibiotics: Pleuromutulins	Xenleta	lefamulin	2 per day (10 per fill)
Antibiotics: Quinolones	Baxdela	delafloxacin	2 per day
Antibiotics: Tetracyclines	Nuzyra	Omadacycline	2 per day
Antivirals: Flu	Tamiflu capsules	oseltamivir	15 mL per day
	Tamiflu 6 mg/mL suspension		2 per day
	Xofluza	baloxavir marboxil	1 dose per fill
Anti-Infectives: Hepatitis B	Vemlidy	tenofovir alafenamide	1 per day; 2 per day if taking carbamazepine also
Hepatitis C: Direct-Acting Antiviral Agents	Daklinza	daclatasvir	1 per day
	Epclusa	sofosbuvir/velpatasvir	1 per day
	Harvoni	ledipasvir/sofosbuvir	1 per day
	Mavyret	glecaprevir/pibrentasvir	3 per day
	Sovaldi	sofosbuvir	1 per day
	Viekira Pak	ombitasvir/paritaprevir/ritonavir; dasabuvir	4 per day
	Vosevi	sofosbuvir/velpatasvir/voxilaprevir	1 per day
	Zepatier	elbasvir/grazoprevir	1 per day
Hepatitis C: Interferons	PEGASYS ProClick	peginterferon alfa-2a	2 mL per 28 days
	PEGASYS syringe		
	PEGASYS vial		4 mL per 28 days
	PEGASYS / PEGASYS Convenience Pack		
	PEGIntron	peginterferon alfa-2b	4 mL per 28 days
Antiretrovirals: HIV/AIDS	Atripla	efavirenz/emtricitabine/tenofovir disoproxil fumarate	1 per day
	Biktarvy	bictegravir/emtricitabine/tenofovir alafenamide	1 per day

VI. ANTI-INFECTIVES

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Cimduo	lamivudine/tenofovir disoproxil fumarate	1 per day
	Complera	emtricitabine/rilpivirine/tenofovir disoproxil fumarate	1 per day
	Descovy	emtricitabine/tenofovir alafenamide	1 per day
	Dovato	dolutegravir/lamivudine	1 per day
	Epivir 150 mg	lamivudine	2 per day
	Epivir 300 mg		1 per day
	Epivir Solution		30 mL per day
	Evotaz	atazanavir/cobicistat	1 per day
	Genvoya	elvitegravir/ cobicistat/ emtricitabine/ tenofovir alafenamide	1 per day
	Juluca	dolutegravir/rilpivirine	1 per day
	Norvir suspension	ritonavir	15 mL per day
	Odefsey	emtricitabine/rilpivirine/tenofovir alafenamide	1 per day
	Prezcobix	darunavir/cobicistat	1 per day
	Stribild	elvitegravir/cobicistat/ emtricitabine/ tenofovir disoproxil fumarate	1 per day
	Symfi	efavirenz/lamivudine/tenofovir disoproxil fumarate	1 per day
	Symfi Lo		1 per day
	Symtuza	darunavir/cobicistat/ emtricitabine/ tenofovir alafenamide	1 per day
	Temixys	lamivudine/tenofovir disoproxil fumarate	1 per day
	Tivicay 10 mg, 25 mg	dolutegravir	1 per day
	Tivicay 50 mg		2 per day
	Triumeq	abacavir/dolutegravir/ lamivudine	1 per day
	Truvada	emtricitabine/tenofovir disoproxil fumarate	1 per day
	Videx EC	didanosine	1 per day
	Viramune	nevirapine	2 per day

VI. ANTI-INFECTIVES

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Viramune suspension		40 mL per day
	Viramune XR 100 mg	nevirapine ER	3 per day
	Viramune XR 400 mg		1 per day
	Zerit capsules	stavudine	2 per day
	Ziagen	abacavir	2 per day
	Ziagen solution		30 mL per day

VII. ENDOCRINE AND METABOLIC AGENTS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Diabetes: DPP-4 Inhibitors	Glyxambi	empagliflozin/linagliptin	1 per day
	Janumet	sitagliptin/metformin	2 per day
	Janumet XR	sitagliptin/metformin ER	1 per day
	Januvia	sitagliptin	1 per day
	Jentadueto	linagliptin/metformin	2 per day
	Jentadueto XR	linagliptin/metformin ER	1 per day
	Kazano	alogliptin/metformin	2 per day
	Kombiglyze XR 2.5/1,000 mg	saxagliptin/metformin ER	2 per day
	Kombiglyze XR 5/500 mg, 5/1000 mg		1 per day
	Nesina	alogliptin	1 per day
	Onglyza	saxagliptin	1 per day
	Oseni	alogliptin/pioglitazone	1 per day
	Qtern	dapagliflozin/saxagliptin	1 per day
	Tradjenta	linagliptin	1 per day
	Trijardy XR 10/5/1000, 25/5/1000 mg	empagliflozin/linagliptin/metformin ER	1 per day
	Trijardy XR 5/2.5/1000, 12.5/2.5/1000 mg		2 per day
	Steglujan	ertugliflozin/sitagliptin	1 per day
Diabetes: GLP-1 Receptor Agonists	Adlyxin	lixisenatide	2 pens (6 mL) per 28 days
	Byetta 5 mcg	exenatide	1.2 mL per 30 days

VII. ENDOCRINE AND METABOLIC AGENTS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Byetta 10 mcg		2.4 mL per 30 days
	Bydureon and Bydureon Pen	exenatide ER	4 per month
	Ozempic 0.25 mg, 0.5 mg pen	semaglutide	1.5 mL per 28 days
	Ozempic 1 mg pen		3 mL per 28 days
	Rybelsus	semaglutide	1 per day
	Soliqua	insulin glargine/ lixisenatide	5 pens (15 mL) per 25 days
	Trulicity	dulaglutide	4 pens per 28 days
	Victoza	liraglutide	9 mL per 30 days
	Xultophy	insulin degludec/ lixisenatide	5 pens (15 mL) per 30 days
Diabetes: Alpha- Glucosidase Inhibitors	Glyset	miglitol	3 per day
	Precose	acarbose	3 per day
Diabetes: Meglitinides	Prandin 0.5 mg, 1 mg	repaglinide	4 per day
	Prandin 2 mg		8 per day
	Starlix	nateglinide	3 per day
	Prandimet	repaglinide/metformin	5 per day
Diabetes: Thiazolidinediones	Actos	pioglitazone	1 per day
	ActoPlus Met	pioglitazone/metformin	3 per day
	ActoPlus Met XR	pioglitazone/metformin ER	1 per day
	Avandia	rosiglitazone	1 per day
	DuetAct	pioglitazone/glimepiride	1.5 per day
Diabetes: SGLT2 Inhibitors	Farxiga	dapagliflozin	1 per day
	Invokamet	canagliflozin/metformin	2 per day
	Invokamet XR	canagliflozin/metformin ER	
	Invokana	canagliflozin	1 per day
	Jardiance	empagliflozin	1 per day
	Segluromet	ertugliflozin/metformin	2 per day
	Steglatro	ertugliflozin	1 per day
	Synjardy	empagliflozin/metformin	2 per day
	Synjardy XR 10/1000, 25/ 1000 mg	empagliflozin/metformin ER	1 per day

VII. ENDOCRINE AND METABOLIC AGENTS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Synjardy XR 5/1000, 12.5/ 1000 mg		2 per day
	Xigduo XR 2.5 mg/1000 mg, 5 mg/1000 mg	dapagliflozin/metformin ER	2 per day
	Xigduo XR 5 mg/500 mg, 10 mg/500 mg, 10 mg/1000 mg		1 per day
Bone Resorption Suppression and Related Agents	Actonel 150 mg	risedronate	1 per month
	Actonel 30 mg		1 per day
	Actonel 35 mg		4 per month
	Actonel 4 mg		30 per 26 days
	Actonel 5 mg		1 per day
	Actonel 75 mg tablet		2 per month
	Atelvia		4 per month
	Binosto	alendronate	4 per month
	Boniva 150 mg	ibandronate	1 per month
	Boniva 2.5 mg		1 per day
	Evenity	romosozumab-aqqg	2 syringes per month
	Forteo	teriparatide (rDNA origin)	2.4mL per month
	Fosamax 10 mg	alendronate	1 per day
	Fosamax 35 mg and 70 mg		4 per month
	Fosamax 40 mg		1 per day
	Fosamax 5 mg		1 per day
	Fosamax D		4 per month
	Fosamax solution		10 mL per day or 4 bottles per month
Oral Steroids	Emflaza	deflazacort	2 per day

VIII. IMMUNOLOGIC AGENTS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Immunomodulators	Actemra	tocilizumab	40 mL per month
	Cimzia	certolizumab pegol	6 per month
	Cosentyx	secukinumab	2 per month

VIII. IMMUNOLOGIC AGENTS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Enbrel	etanercept	8 per month
	Humira	adalimumab	4 per month
	Humira Starter Pack		6 per month
	Kevzara	sarilumab	2 per 28 days
	Kineret	anakinra	1 per day
	Olumiant	baricitinib	1 per day
	Orencia	abatacept	8 per month
	Orencia Clickject		4 per month
	Otezla	apremilast	2 per day
	Rinvoq	upadacitinib	1 per day
	Siliq	brodalumab	2 per 28 days
	Simponi 100 mg/mL	golimumab	1 mL per month
	Simponi 50 mg/0.5 mL		0.5 mL per month
	Skyrizi	risankizumab-rzaa	2 syringes per 84 days
	Stelara 45 mg	ustekinumab	1 mL per month
	Stelara 90 mg		2 mL per month
	Tremfya	guselkumab	1 syringe per 56 days; 2 per 56 days for loading dose
	Xeljanz	tofacitinib	2 per day
	Xeljanz XR	tofacitinib	1 per day
Immunomodulators, Atopic Dermatitis	Dupixent	dupilumab	2 per 28 days
	Eucrisa	crisaborole	300 grams per year
Multiple Sclerosis Agents	Ampyra	dalfampridine ER	2 per day
	Aubagio	teriflunomide	1 per day
	Avonex Administration Pack / Pen	interferon beta-1a	4 per month
	Avonex Administration Pack / Pen 30 mcg/0.5 mL		2 per month
	Bafiertam	monomethyl fumarate	4 per day
	Betaseron	interferon beta-1b	15 per month
	Copaxone 20 mg/mL	glatiramer acetate	1 per day
	Copaxone 40 mg/mL		12 mL per 28 days
	Extavia	interferon beta-1b	15 per month

VIII. IMMUNOLOGIC AGENTS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Gilenya	fingolimod	1 per day
	Glatopa	glatiramer acetate	1 per day
	Mavenclad	cladribine	100 mg per cycle
	Mayzent 0.25 mg	siponimod	4 per day
	Mayzent 2 mg		1 per day
	Rebif / Rebif Rebidose	interferon beta-1a	6 mL per month
	Tecfidera	dimethyl fumarate	2 per day
	Vumerity	disoproxil fumarate	4 per day

IX. BLOOD MODIFIERS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Thrombopoiesis Stimulating Agents	Doptelet	avatrombopag	2 per day
	Tavalisse	fostamatinib	2 per day
	Mulpleta	lusutrombopag	7 per fill
Antihyperuricemics	Uloric	febuxostat	1 per day
	Zurampic	lesinurad	1 per day
Colony Stimulating Factors	Granix	tbo-filgrastim	2 per day
	Fulphila	pegfilgrastim-jmdb	1 per 21 days
	Leukine	sargramostim	3 per day
	Neulasta	pegfilgrastim	1 per 21 days
	Neupogen syringe	filgrastim	2 syringes per day
	Neupogen vial		8 vials per day
	Zarxio	filgrastim-sndz	2 per day
	Ziextenzo	pegfilgrastim-bmez	1 per 21 days

X. OPHTHALMICS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Ophthalmic Prostaglandin Agonists	Lumigan	bimatoprost	7.5 mL per month
	Rescula	unoprostone isopropyl	5 mL per month

X. OPTHALMICS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
	Vyzulta	latanoprostene bunod	5 mL per month
	Xalatan	latanoprost	5 mL per month
	Zioptan	tafluprost	1 per day
Ophthalmics, Glaucoma Agents (Other)	Rhopressa	netarsudil	5 mL per 30 days
	Rocklatan	netarsudil/latanoprost	5 mL per 30 days
Ophthalmic Immunomodulator	Xiidra	lifitegrast	2 per day (1 in each eye per day)

XI. RENAL AND GENITOURINARY

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Bladder Relaxants	Detrol	tolterodine	2 per day
	Detrol LA	tolterodine ER	1 per day
	Ditropan XL	oxybutynin ER	1 per day
	Enablex	darifenacin ER	1 per day
	Gelnique	oxybutynin	1 per day
	Myrbetriq	mirabegron	1 per day
	Oxytrol	oxybutynin	8 patches per month
	Toviaz	fesoterodine	1 per day
	VESIcare	solifenacin	1 per day
	N/A	flavoxate	8 per day
	N/A	oxybutynin	3 per day
	N/A	oxybutynin 5 mg/5 mL	15 mL per day
	N/A	trospium	2 per day
	N/A	trospium ER	1 per day

XII. DERMATOLOGICS

Drug Class	Brand Name	Generic Name	Quantity Limit (Dose Accumulation)
Topical Rosacea Agents	Rhofade	oxymetazoline	60 grams per month